
 

 

 

 

 

Baralaba WTP 
Planning Report 

 

May 2010 

 

 

 

 

 

 



Banana Shire Council  Planning Report – Baralaba WTP 

City Water Technology Rev B  Page 2 

 

 

 

 

 

Banana Shire Council 

Baralaba WTP Planning Report 

May 2010 

 

 

CITY WATER TECHNOLOGY Pty Ltd 
ABN 92 052 448 094 

Email:  contact@citywater.com.au 

Web page: www.citywater.com.au 

Suite 26, 924 Pacific Hwy, 

GORDON, NSW 2072 

Phone (02) 9498 1444 

Fax (02) 9498 1666 

 

 

 

DOCUMENT ISSUE RECORD 

Issue 
Date 

Rev Issue Issued To Prepared By Approved By 

17/08/06 Preliminary 
Preliminary 

Draft  
Anthony 
Lipsys 

KH BAM 

7/5/10 Rev B Final Draft  
Anthony 
Lipsys 

KH/MMC KH 

 

mailto:contact@citywater.com.au
[...]
Typical Target Water Quality Parameters for Corrosion Control 

Parameter  Units Target Guideline Range 

pH pH units 7.8 to 8 7.6 to 8.2 

Alkalinity mg/L as CaCO
3 45 to 55 > 40 

Ca Hardness mg/L as CaCO3 > 40 > 40 

CCPP mg/L - 3 - 6 to 0 

Langelier Index pH units - 0.3 - 0.6 to 0 

Larson Index ratio < 0.8 < 1.2 

 

The pH of the water should be above 7.6 for waters leaving the WTP but should not 
exceed 8.3 as dezincification can occur at pHs of around 8.5 and above. At pHs above 
7.0, the effectiveness of chlorine disinfection is reduced.  

A free chlorine residual of around 0.2 mg/L in the extremities of the reticulation system is 
usually recommended to minimise the possibility of microbiologically-induced corrosion. 

3.4.4 Baralaba Corrosion Indicators 

Corrosivity indices were modelled for Baralaba WTP raw and treated water and are set out 
in the table below with the data used as input to calculations included. 

The temperature of the water leaving the WTP was assumed to be 20 oC for all 3 cases. 



Banana Shire Council  Planning Report – Baralaba WTP 

City Water Technology Rev B  Page 25 

Corrosivity Indices for Baralaba Raw and Treated Water 

Parameter  Units 
Raw Water 

Typical 
Treated Water 

Typical 
Treated Water 

Worst Case 

Temperature º C 20 20 20 

TDS  mg/L 90 110 100 

Alkalinity mg/L as 
CaCO3 

60 50 36.5 

Calcium hardness  mg/L as 
CaCO3 

22 25 22 

pH - 7.5 7.3 6.7 

Chloride mg/L 7.3 16 24.5 

Sulphate mg/L 2.2 3 5.5 

CCPP mg/L -9.1 -11.9 -33.4 

LI - -0.9 -1.1 -0.4 

Larson Index - 0.21 0.51 1.10 

 

The results of the modelling show that the raw water is likely to be mildly corrosive in 
terms of CCPP and LI but not in terms of the Larson Index. The operators report that 
corrosion of mild steel components on the raw water delivery path has been known to 
occur.  

The results for the typical treated water show that the water is potentially corrosive in 
terms of the CCPP and LI and more likely to be corrosive than the raw water in terms of 
the Larson Index. The typical pH achieved is also lower than the recommended level of 
7.6. The worst case treated water quality is likely to be corrosive in terms of all three 
indices, however it is noted that this type of quality would occur rarely and for short periods 
of time. 

No corrosion problems were reported for the Baralaba water supply reticulation.  

3.5 Treated Water Quality Targets 

The treated water quality target levels recommended in the Australian Drinking Water 
Quality Guidelines (NHMRC, 2004) are shown in the table, with common targets based on 
industry experience and other water treatment plants around Australia and the current 
targets used at the Baralaba WTP.  



Banana Shire Council  Planning Report – Baralaba WTP 

City Water Technology Rev B  Page 26 

Treated Water Quality Targets & Guideline Values 

Parameter  Units 

ADWG Common 
Industry 
Treated 
Water 

Targets 

Current 
Biloela 
Treated 

Water Target 

Health Aesthetic 

Turbidity NTU 1 5 < 0.1 < 0.3 

Colour HU  15 ≤ 5 ≤ 10 

pH   6.5 – 8.5 7.5 – 8.3 7.2 – 7.5 

Chlorine mg/L 5  Depends on 
system 

0.6 – 0.8 

Total Aluminium mg/L 0.2  ≤ 0.2 - 

Total Manganese  mg/L  0.1 ≤ 0.05 - 

Total Iron mg/L  0.3 ≤ 0.3 - 

Total Alkalinity mg/L as 
CaCO3 

   40 - 

Total Dissolved 
Solids (TDS)  

mg/L  < 500 < 500 - 

CCPP    -1 to -5 - 

Total 
Trihalomethanes  

mg/L 0.25   0.15 - 

 

The targets adopted at the WTP are reasonable compared to the ADWG and industry 
values, although it is noted that: 

 The pH target is slightly lower than the ADWG values, which would tend to make 
the water slightly more corrosive; 

 Modern WTPs aim for <0.1 NTU turbidity for greater protection against Giardia and 
Cryptosporidium, however 0.3 NTU is considered a reasonable target for the 
Baralaba WTP in the short term at least. 

It is noted from the analysis of water quality above that several of the existing water quality 
targets are not always met.  



Banana Shire Council  Planning Report – Baralaba WTP 

City Water Technology Rev B  Page 27 

4. WTP PROCESS DESCRIPTION AND CAPACITIES 

4.1 Process Overview 

The Baralaba WTP is a conventional process package water treatment plant, constructed 
in 1998. Council advises that the plant has been changed in several ways since it was 
built, and that it took many months for the plant to be adequately commissioned and 
optimized. Council officers report that alternative chemicals and improvements continue to 
be trialed to reduce operating costs. 

The conventional treatment process comprises the following main unit processes: 

 Coagulation 

 Flocculation and settling 

 Filtration 

 Disinfection 

 pH adjustment (when required) 

A diagram of the plant process is shown below. 

 

Clarifier

Sludge 

Lagoons

Clear 

Water 

Storage

Clear 

Water 

Storage

Clear 

Water 

Storage

Clear 

Water 

Storage

Filter

Pulsator

Pre-Chlorine 

Dosing

Nalco 

Coagulant 

Dosing

LT20 

Dosing

Post-

Chlorine 

Dosing

HL 

Pump 

Station
To Reticulation 

System

B/wash 

Water 

Storage

Filtered 

Water Pump

Post-Lime 

Dosing

 

 

Diagram of Baralaba WTP Treatment Process 

4.2 Raw Water Pumps and Plant Inlet 

The raw water is drawn from the Neville Hewitt weir on the Dawson River by two 
submersible bore-type pumps. The two pumps are used as duty/ standby, although they 
are reportedly different types of pumps and of different capacity. Pump No.1 has limited 
flow of 12-13 L/s. Pump No.2 gives a flow of up to 18 L/s, which can then be throttled back 
to the required plant flow using a valve on the raw water inlet main, and is used in 
preference. From available data on pump run hours, it would appear that Pump No.1 has 
rarely been used for plant supply since April 2004, although the total number of pump 



Banana Shire Council  Planning Report – Baralaba WTP 

City Water Technology Rev B  Page 28 

hours was significantly greater for Pump No.1 at this time, possibly indicating that this 
pump is older than Pump No.2. Because Pump No.1 does not give the full flow rate of the 
WTP, it does not give full standby capacity. Pump No.1 should be replaced with a 
suitable pump as soon as possible to provide a standby which can supply the full 
plant flow rate. 

The pumps are located in a pump well by the river. Raw water enters the pump well via 
the weir outlet structure which consists of concrete drop boards and screens located at 
levels controlled by Sunwater staff. The raw water quality received at the pumps is 
primarily determined by the weir outlet screen level and is thus impacted by Sunwater’s 
operations of the screens. The level of the intake of the pumps reportedly has little effect 
on raw water quality received at the plant. 

 

 

Photo of Raw Water Pump Pit and Pump Isolation Valves 

The intake level of the raw water pumps can be altered by adding or removing pipe pieces. 
At low water levels in the weir impoundment, however, the length of the pumps causes 
problems with accessing all the water available as the pumps are around 2m high and the 
pump intake is in the middle of that length. A different type of pump would be required in 
order to more effectively remove water under low river levels. When Pump No.1 is 
replaced, the type of new pump selected should allow water to be drawn from a 
lower level in the pump well if possible. 

The main parameters of the raw water pumps are given in the table below. 

Raw Water Pumps and Plant Inlet 

Component Parameter (Units) Design Criteria Comments 

Dawson River 
Pumps 

Intake type Pump well by weir on river Via weir outlet structure 

No. and type of pumps 2 x borehole type pumps 2m long with intake near 
middle 

Capacity each (L/s) Pump 1: 12 – 13 L/s 

Pump 2: 18 L/s 

 

Mains diameter (mm) 150 / 100 mm  

Mains maximum flow 
rate   (ML/d, L/s) 

At least 15 L/s Designed for plant 15 L/s 
flow rate 

Plant Inlet Max hydraulic capacity 15 L/s Plant max design flow rate 

 



Banana Shire Council  Planning Report – Baralaba WTP 

City Water Technology Rev B  Page 29 

The raw water delivery main travels underground from the river into the plant intake area. 
The coagulant dosing line joins the main while it is still underground. The mains pipe then 
emerges above ground, where it has an isolation valve, extended contact time section, the 
raw water flow meter and other dosing points before it reaches the pulsator tank. The 
isolation valve on the inlet mains is adjusted to throttle back the raw water flow rate 
supplied by the pumps when required. 

The inlet section of the raw water mains is shown in the figure below. 

 

 

 

Photo of Plant Inlet Pipework and Flow Meter 

4.3 Pre-Filtration Chemical Dosing 

4.3.1 Chemical Dosing Locations 

The chemicals currently dosed for pre-treatment and coagulation are: 

 Nalco coagulant (primary coagulant), also called D245, dosed into the main at the 
plant inlet; 

 Pre-coagulation chlorine (oxidant) dosed into the main at the plant inlet; 

 Polyacrylamide (flocculant aid), product name Magnafloc LT20 dosed into the pipe 
between the flash mixer and the clarifier. 

The locations of these dosing points on the raw water mains before the pulsator tank are 
shown in the figures below. 

 

Coagulant 
Dosing Valve Pit  

Contact Time 
Pipework 

Raw Water 
Flow Meter 

Isolation Valve 
(adjusted to control 

plant flow rate if reqd) 



Banana Shire Council  Planning Report – Baralaba WTP 

City Water Technology Rev B  Page 30 

 

Photo of Coagulant Dosing Valve Pit at Dosing Point 

 

 

Photo of Chlorine and Polyacrylamide Dosing Points 

4.3.2 Coagulant Dosing 

The proprietary coagulant produced by Nalco, product number DVS1 C001-D245, is 
dosed as the primary coagulant. It was noted during discussions with Nalco, that the last 
part of the product number usually used on site to name the product, D245, is in fact a 
reference to the container size and is common to many other Nalco chemicals. The Nalco 
coagulant product should therefore more correctly be referred to using the first part 
of the number, DVS C001, in discussions with Nalco at least. As no other Nalco 
coagulants are currently used at the Banana Shire plants, the chemical is referred to as 
‘Nalco coagulant’ in this report. 

The Nalco coagulant is understood to be a polymerised aluminium chemical product, of 
the type often called aluminium chlorohydrate (ACH) or polyaluminium chloride (PACl), 
although the actual chemical composition of the product is protected by Nalco as 
proprietary information. Such products can be effective at lower doses than alum and 
generally cause less of a drop in pH, therefore reducing the need for pre-coagulation alkali 
dosing. 

It is understood that the use of the Nalco coagulant was implemented in the last 12 
months or so to replace another Nalco polyaluminium chloride (PACl) product called 
Ultrion 8588. 

Chlorine 
Dosing Point 

Poly. Dosing 
Point 

CLARIFIER 

PULSATOR 



Banana Shire Council  Planning Report – Baralaba WTP 

City Water Technology Rev B  Page 31 

The coagulant is dosed into the raw water pipeline prior to a loop in the raw water main, 
installed subsequent to the original design to give extended contact time for the chemical. 
The operators report that pipework loop design was selected over a static mixer as the 
most economical option.  

Chemical doses used and coagulant storage and dosing system capacities are discussed 
in the next chapter of this report. 

4.3.3 Pre-Filtration Chlorine Dosing 

Chlorine is dosed in to the raw water main after the coagulant and the contact time pipe 
coils, just prior to the pulsator vessel. Thus the dosing is after the start of coagulation but 
before flocculation and clarification. Pre-filtration chlorine is usually either dosed prior to 
coagulant, or just prior to the filters. The current dosing point, a short distance before the 
polyacrylamide dosing point is also not ideal as high levels of chlorine can damage the 
polymer chains, therefore it is generally better to separate the chlorine and polyacrylamide 
dosing points. 

Pre-coagulation chlorination should use a dosing point upstream from the coagulant 
dosing point, and would generally be used to oxidise soluble metals and organic 
compounds (including taste and odour compounds). Pre-coagulation chlorine dosing can 
also assist by enhancing the coagulation process. One of the risks with pre-coagulation 
chlorination is that there is more chance that chlorine will react with the high levels of 
organic substances in the water to produce undesirable by-products such as 
trihalomethanes (THMs). If blue-green algal cells are present, chlorination may also lyse 
the cells, potentially releasing any algal toxins into the water. 

Pre-filtration chlorination would involve dosing chlorine to the clarified water, just before 
the filter. This option is usually used in conjunction with manganese oxide coated media, 
as an additional treatment for removal of dissolved metals such as iron and manganese. 
From the review of the raw water data it is not clear that such a treatment step would be 
required, especially if most of the iron and manganese is present in the raw water in 
particulate form. 

The pre-chlorine dose is reportedly adjusted to achieve a residual of around 0.1 mg/L 
(measured by grab sample from the water surface of the clarifier). The actual dose 
required depends on the raw water quality parameters, particularly turbidity and colour.  

Chemical doses used and chlorine storage and dosing system capacities are discussed in 
the next chapter of this report. 

4.3.4 Flocculant Aid Polyacrylamide (LT20) Dosing 

The polyacrylamide, Ciba product Magnafloc LT20, is dosed as a coagulant/flocculant aid 
into the raw water main after coagulant and chlorine and just prior to the pulsator tank. 
Magnafloc LT20 is a non-ionic polyacrylamide. Based on the original operating manual, it 
appears that polyacrylamide dosing was not included in the original design of the plant. 

Anionic or nonionic polyacrylamides (also known as polyelectrolytes) are used as 
flocculation aids to assist in binding particles together during coagulation and flocculation. 
These long-chain polymers influence the bonding between floc particles and help to form 
larger and/or denser floc. 

It is noted that the effectiveness of polyacrylamides can be reduced by contact with 
chlorine, which damages the polymer chains. Ideally, the polyacrylamide dosing point 
should be located further from the pre-chlorine dosing point, another advantage of 
moving the chlorine dosing point as mentioned above. 

Chemical doses used and polyacrylamide storage and dosing system capacities are 
discussed in the next chapter of this report. 



Banana Shire Council  Planning Report – Baralaba WTP 

City Water Technology Rev B  Page 32 

4.3.5 Pre-Coagulation Alkali Dosing 

Pre-coagulation alkali dosing is not currently used at the plant, however a dosing point and 
a spare dosing pump were provided in the initial plant design.  

If pre-coagulation lime (‘pre-lime’) needed to be dosed, the operators report that there is a 
spare dosing pump available. The pre lime should ideally be dosed prior to the coagulant, 
therefore the coagulant dosing point may need to be moved to allow this. 

As there is no alternative water supply, provision should be made for pre-coagulation 
lime dosing so that the WTP can effectively treat all likely raw water conditions. 

4.3.6 Powdered Activated Carbon (PAC) Dosing 

PAC dosing facilities are not currently available at the plant. A PAC dosing system 
should be considered as a method of addressing potential organic contamination, such 
as algal toxins, taste and odour compounds and pesticides/ herbicides. 

4.4 Pulsator Tank 

The pulsator tank pulses the flow by using the vacuum pump to lift and drop the column of 
water in this vessel. The purpose of the pulsator, according to the original operating 